
Experience with integrated ultrafiltration/reverse osmosis systems
in industrial applications in Spain

Javier Suárez*, Javier Villa, Blanca Salgado

Dow Water & Process Solutions––Dow Chemical Ibérica S.L.
Email: jsuarezmartin@dow.com

Received 28 February 2012; Accepted 10 May 2012

ABSTRACT

While fresh water resources are increasingly limited, efforts are taken aiming at a more efficient
use of those resources and the value of water reuse, not only due to environmental but also due
to economic aspects. This is especially true for the industrial sector, with a high potential to
save water by reuse. This is expected to be even more critical in the coming future as the price
of the water increases and the access to good quality water sources near the industries
[...]
ing of raw material, main ingredient of the final prod-
uct, cleaning of the premises, cooling towers and
boilers feed, etc.

However, an appropriate pretreatment is the most
critical factor to warrant the successful performance of
these RO systems. In recent years, hollow fiber ultra-
filtration (UF) technology has gained acceptance in the
treatment of waters with high contamination levels,
among other benefits, due to its higher effi-
ciency––compared to other conventional filtration tech-
nologies––in the removal of suspended solids, micro-
organisms, and colloidal and organic matter, which
are usually the main cause for the operational prob-
lems experienced in the RO membranes installed
downstream.

Unlike conventional filtration systems, the UF tech-
nology produces a higher and more consistent filtrate
water quality regardless of upsets in the feed water
quality or in the hydraulic conditions. This opera-
tional advantage makes UF systems an appealing
technology for the pretreatment of RO plants.

There are several reasons to consider UF pretreat-
ment instead of conventional pretreatment [3,4]:

(1) Ability to cope with variable feed quality: UF mem-
branes are a physical barrier against suspended
matter, colloids, bacteria, and viruses, produc-
ing an excellent water quality to feed the RO
system downstream independently of varia-
tions in the UF influent quality. More particu-
larly, outside feed UF fibers can cope better
with highly loaded feeds, as the risk of fiber
plugging is eliminated.

(2) Better product quality: Due to their fine pores,
UF membranes provide a very high quality fil-
trate with a typical ultrafiltrate turbidity below
0.1 NTU and silt density index (SDI) below
2%/min. UF membranes can reject by size
exclusion pathogens that are immune to

chlorination techniques (e.g. Gryptosporidium
and Giardia parasites).

(3) Reliability: High value is given to the reliability
to maintain the plant capacity and product
water quality, more critically in industrial
plants where the cost of downtime due to lack
of water is more significant than the water pro-
duction cost.

(4) Lower plant footprint: UF pretreatment systems
generally require lower foot print and weight
than media filtration systems, although this
depends on the complexity of the conventional
filtration scheme.

(5) Modules Integrity Tests can be done easily
online to detect potential leakages without sig-
nificant plant downtime.

(6) Membrane modules can be individually isolated for
repair, maintenance, or replacement without
compromising the plant output.

(7) Ease of design and operation: Despite requiring
more focus on sustained permeability and pro-
ductivity, UF systems provide much more sta-
ble water quality than a multimedia filtration
system, without the need to monitor filter rip-
ening time or breakthrough, or the need of
ensuring appropriate layering of multimedia
after backwash. Therefore, the process design
and control is more automated than with con-
ventional pretreatment.

(8) Lower environmental impact: The lower chemical
consumption in general, and particularly the
limited usage of coagulant in the UF process
compared to conventional treatments leads to
lesser environmental concerns for waste water
disposal.

(9) Lower RO stage cost: The potential for lower
downstream cost, based on better and more
consistent water quality achieved by the UF
system, is a key aspect. UF as pretreatment also
allows higher design flux in the RO stage, as
well as lower requirements for membrane
cleaning and ultimately lower replacement
rates, by enabling RO feed water with lower
fouling tendency.

2. DOWe UF membranes description

DOWe UF technology is based on double-wall
Hydrophilic Polyvinylidene Fluoride (H-PVDF) hol-
low fibers. The hydrophilic nature of this material
reduces its tendency to organic contamination, which
is the characteristic of other materials that are more
hydrophobic. The double wall renders more sturdi-

424 J. Suárez et al. / Desalination and Water Treatment 51 (2013) 423–431



ness to the fiber and less tendency to rupture. PVDF
is known as one of the most attractive polymer mate-
rials in the membrane industry. It provides, extraordi-
nary mechanical properties, excellent resistance to
oxidants, high thermal stability, and very good mem-
brane forming properties, reasons that make it an
ideal material for challenging water treatment applica-
tions.

DOWe UF hollow fibers have an interior diameter
of 0.70mm and an exterior diameter of 1.30mm and
are arranged in bundles of thousands of fibers which
are introduced into U-PVC cylindrical containers in a
vertical configuration, obtaining a very compact mod-
ule which achieves high production in little space.

The membrane features a pore size of 0.030 nomi-
nal microns, which achieves a great removal of con-
taminants such as micro-organisms (including virus),
particles, suspended solids, or colloidal matter, obtain-
ing a high quality filtration and, more importantly,
with consistent characteristics, independently from the
fluctuation in the inlet water quality.

In addition, it allows cleaning through an air scour
that sweeps the fibers’ external surface, which reduces
the use of water and chemical products during clean-
ing process. Table 1 shows the main features of the
DOWe UF membrane [5,6].

3. Case study 1: food additives industry––well water

In this first example, DOWe UF technology is
used in a food additives production plant. Within the
production process, water has two main applications:
steam generation and process water. In order to

operate the manufacturing process at full capacity, it
is essential to secure a production of RO water of
2.400m3/day with salinity below 30mg/L.

The plant has its own underground water wells
available and the treatment plant’s original scheme
included sand filtration, cartridge filtration, and RO
system. However, with the existing configuration a
significant variability was noticed in the SDI of the
RO feed water, mainly due to the presence of colloidal
iron, which generated a progressive increase of pres-
sure drop in the RO system. This fouling resulted in a
higher cleaning frequency of the membranes leading
to a reduction of net water production, a higher con-
sumption of chemicals and energy, and a higher cost
of membrane replacement.

Once the problem was identified and character-
ized, different alternatives were evaluated and it was
decided to carry out a pilot test using a DOWe UF
SFP-2860 UF module. The pilot trial results confirmed
the UF’s suitability as a technology capable of provid-
ing a high and constant quality filtrate to feed the RO
unit. Fig. 1 shows the SDI15 filter before (immeasur-
able) and after the UF system (SDI15 < 1%/min).

The UF system, in operation since February 2009,
consists of four skids, each of them designed to treat
from 60 to 90m3/h. The selected UF model was
DOWe UF SFP-2860, which has 51m2 of active mem-
brane surface. The UF system reduced more than 50%
the RO pretreatment footprint compared to the sand
filters formerly installed.

The UF filtrate water is subsequently stored in a
tank, where it is chlorinated (since part of this
filtration goes to the plant’s internal network) at

Table 1
DOWe UF membrane features

UF module configuration Pressurized vertical module

Membrane configuration Double-wall hollow fiber

Hollow fiber diameter Int. D= 0.70mm/Ext. D= 1.30mm

Membrane material Hydrophilic PVDF

Nominal pore size 0.030lm
Membrane surface per UF module Model DOWe UF SFP/SFD-2660: 33m2

Model DOWe UF SFP/SFD-2860: 51m2

Model DOWe UF SFP/SFD-2880: 77m2

Flow direction Outside-in

Typical filtration flux range 40–120L/m2h

Typical backwash flux range 100–150 L/m2h

Typical TMP 0.3–0.6 bar

Maximum TMP 2.1 bar

Typical chlorine concentration for cleaning 1,000 ppm NaOCI

Typical UF filtrate turbidity <0.1 NTU

Typical virus removal >4 LRV

Typical UF filtrate SDI <2

J. Suárez et al. / Desalination and Water Treatment 51 (2013) 423–431 425



0.3–0.5 ppm of NaOCl, and after passing through the
safety cartridge filters, it feeds two RO lines, each pro-
ducing 100 m3/h, working at 75% recovery (see Fig. 2
and Table 2). Prior to the RO system, sodium bisulfite
is dosed to eliminate residual chlorine as well as a
scaling inhibitor. Each RO line has two stages, with 10
pressure vessels in the first stage and five pressure
vessels in the second stage, with six elements in each
vessel. A final polishing step with ion exchange resins
yields water suitable for steam generation.

The UF plant does not require online chemical
cleaning procedures, but only offline chemical
cleanings are carried out (i.e. “Cleaning in Place” or
CIP) when needed, typically with citric or oxalic acid
for iron fouling control. Fig. 3 shows the UF trans-
membrane pressure (TMP) evolution before and after
a CIP with oxalic acid for iron fouling removal.

After the start-up of the UF system, the RO system
CIP frequency has been reduced from every 3–
6months (when the sand filters were in operation) to
only around once per year with DOWe UF as pre-
treatment.

4. Case study 2: mining industry––surface water

In this case, a DOWe UF system is followed by a
two-pass RO system with DOW FILMTECe elements
in a mining industry. The feed to the UF system is river
water and the product water has different uses depend-
ing on its quality (UF filtrate water, first pass RO water,
and second pass RO water), including service water for
internal use and boiler feed water and process water for
equipment cooling. The UF plant has been in operation
since May 2010 and replaced sand filters, achieving a
reduction of footprint around 40%.

The UF plant pretreatment consists of a safety fil-
ter of 150lm, to prevent big sized particles from
reaching and damaging the UF fibers. Even though
raw water quality can reach up to 50–60 NTU of tur-
bidity and 40–50mg/L of suspended solids, at the
outlet of the UF system the SDI15 mean value keeps
below 1.3%/min.

The UF system consists of two skids, each with 11
DOWe UF SFP-2880 modules (this model has 77m2

of active membrane surface per element), to produce a
total UF net filtrate flow of 80–90m3/h, which feeds
the first pass of the RO (see Fig. 4). The RO first pass
consists of a two-stage system with eight pressure
\vessels in the first stage and four in the second stage
(six RO elements per vessel). The second RO pass con-
sists of five vessels in the first stage and three in the
second stage (five RO elements per vessel) (see
Table 3). The final RO water has conductivity below
5lm/cm.

5. Case study 3: soft drinks industry––well water

In this application, a DOW integrated system of
UF and RO membranes treats well water after it has

NaHSO3 + AntiscalantNaOCl

Feed Tank 
(Well)

Strainer
100 µm

UF
Product

Tank

Cartridge
Filters

RO
FILMTEC
+ IX Resins

DOWTM

UF

Fig. 2. Process flow diagram of the UF/RO system at the food industry.

Table 2
Design parameters of UF and RO plants installed in the food additives industry

Unit Capacity
(m3/h)

Recovery
(%)

Number of
lines

Total number of installed
elements

Membrane model

UF 240–360 >95 4 80 DOWe UF SFP-2860

OI 2� 100 75 2 180 DOW FILMTECe LE-440i and
BW30LE-440

Fig. 1. SDI filter UF feed (left) and UF filtrate (right).

426 J. Suárez et al. / Desalination and Water Treatment 51 (2013) 423–431



passed through a safety filter of 100lm. The UF sys-
tem feed water is of relatively good quality, usually
under 2 NTU of turbidity, less than 5mg/L of total
organic carbon, and less than 5mg/L of suspended
matter. Nevertheless, it was deemed appropriate to
install an UF system prior to the RO in order to
ensure a constant high quality RO feed water and
reduce operational costs. The product water, having
gone through the RO system and a final refinement
by means of activated carbon filters, is used in the soft
drinks manufacturing process. The plant has been in
operation since June 2010 and replaced sand filters.

The DOWe UF system consists of three lines, each
with 15 DOW UF SFD-2880 elements (77m2 of active
membrane surface per element), to generate a total
flow of 200m3/h. The UF system feed water goes
through continuous chlorination inline (ClO2 is used
to minimize formation of disinfection by-products) to
keep the membranes disinfected in order to control

biological contamination, taking advantage of the UF
fibers material (PVDF) great tolerance to oxidizing
agents. Then, the UF filtrate is accumulated in a regu-
lation tank and subsequently, chlorine is reduced
through the addition of sodium bisulfite to prevent
the oxidation of the RO membranes installed down-
stream (see Fig. 5).

The UF filtrate has an average turbidity below 0.05
NTU (100% below 0.1 NTU) and SDI15 < 0.5%/min,
which makes it suitable to feed the RO plant. The UF
system operates with a TMP in the range of 0.4–
0.6 bar (see data for more than one year operation in
Fig. 6), remaining stable simply by means of periodic
backwashing with water (it does not need online
chemical washes or chemically enhanced backwashes
[CEB]). It is worth mentioning that during the first
year of operation only one offline chemical cleaning
(CIP) had to be carried out in the UF system (cur-
rently, it is every 4–6months) and the RO system CIP

Fig. 3. UF system TMP evolution.

Table 3
Design parameters of UF and RO plants installed in the mining industry

Unit Capacity
(m3/h)

Recovery
(%)

Number of
lines

Total number of
installed elements

Membrane model

UF 90 >90 2 22 DOWe UF SFP-2880

OI first pass 75 80 1 72 DOW FILMTECe LE-400

OI second pass 40 80 1 40 DOW FILMTECe BW30-400

NaHSO3 + Antiscalant

Feed Tank 
(River)

Strainer
150 µm

UF
Product

Tank

Cartridge
Filters

2-Pass RO
FILMTECDOWTM

UF

Fig. 4. Process flow diagram of the UF/RO system at the minning industry.

J. Suárez et al. / Desalination and Water Treatment 51 (2013) 423–431 427



frequency has been reduced from every 4–6months,
when it was pretreated by the sand filters to none
after more than two years of operation with DOWe

UF as pretreatment.
Table 4 shows the main design parameters of UF

and RO plants installed in this industry.

6. Case study 4: beverage industry––rinse water reuse

This industry represents a clear example of the
efficient use and conservation of water resources and
minimization of wastewater discharge. The plant takes
its raw material from natural water springs to manu-
facture the final product. However, in the production

process, large volumes of water are required for
equipment refrigeration and washing of the final
product containers. Using the spring water source for
these purposes would not be cost efficient or environ-
mentally friendly. To solve this problem, an integrated
system of UF and RO has been installed to treat and
reuse the wastewater generated from the washing of
containers, storage tanks, and facilities, as well as
cooling towers blowdown.

A sand filter precedes the UF plant, which consists
of two lines, each with seven DOWe UF SFP-2860 ele-
ments, to generate a total net UF flow of approxi-
mately 20m3/h with an average turbidity under 0.1
NTU. The UF filtrate water partially feeds a RO plant

NaHSO3 + AntiscalantClO2

Feed
Tank

(Wells)
Strainer
100 µm

UF
Product

Tank

Cartridge
Filters

RO
FILMTECDOWTM

UF

Activated 
Carbon
Filters

Fig. 5. Process flow diagram of the UF/RO system at the soft drinks factory.

Fig. 6. UF system TMP evolution.

Table 4
Design parameters of UF and RO plants installed in the soft drinks industry

Unit Capacity (m3/
h)

Recovery
(%)

Number of
lines

Total number of installed
elements

Membrane model

UF 200 >95 3 45 DOWe UF SFD-2880

OI 100 75 1 108 DOW FILMTECe BW30LE-440

428 J. Suárez et al. / Desalination and Water Treatment 51 (2013) 423–431



in two stages, with 2:1 array, with six low fouling
zelements per pressure vessel. The final product is uti-
lized for the cleaning of containers and also as cooling
water make-up and boiler feed water. Table 5 shows